MERCRUISER (3.00< GM 181 1/L4 1930-1935] ¥ FLWHEEL HOUSING b
Serial Mbr Range: OCBSE553 THRU OFE03333 ()

Ref |Clazs|Part Description Qt Comment Footnote
2 9925741 MOUNT 2

3 23 99322 SPACER 2

4 10 AVE1Z|SCREW [1-1/4") 3

48, 10 35870 1| SCREW [2") 2

4 10 B16304| SCREW [2-1/2") 1

il 16 B40BE | STUD [2-1/4" 1

g 11 32219/ MUT 1

7 13 350458 | LOCKMWASHER [3/8") g

a 12 20572 "WASHER [3/8"] 1

9 139294 2| COVER 1 SERIAL 0A000000-0D831100
| 8055804 1| COVER 1 SERIAL 0DAE31101-02999999
11 10 32773 SCREW [SELF-TAP) 7

12 a4 B28264 B'"WIRE 1

13 54 A1E6312|LIFTIMG EYE 1

14 23 90520 1|SPACER 1




